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SKU CODE WATTBIKE DESCRIPTION PRODUCT CATEGORY WARRANTY PERIOD

60-000 P/T/N // Main Frame (A1) Frame 5 Years

60-001 P/T/N // Handlebar Stem Sleeve (A2) Other Parts 2 Years

60-002 P/T/N // Saddle Stem Sleeve Other Parts 2 Years

60-103 P/T // Data Cable Frame Plug Rubber (A4) Other Parts 2 Years

60-333 P/T // V2 Model B Monitor - UN3481 (B1) Monitor Monitor

60-147 P/T // Monitor Thumb Screw - Long (B2-1) Other Parts 2 Years

52-505 P/T B3 Data Cable (A) Other Parts 2 Years

60-007 P/T // Data Cable - B2 Screw Fit Other Parts 2 Years

60-170 P/T // Data Cable - B3 Push Fit (B3-3) Other Parts 2 Years

60-182 P/T // Monitor Adapter - A-B2 (B4-2) Other Parts 2 Years

60-183 P/T // Monitor Adapter - B2-B3 (B4-1) Other Parts 2 Years

60-171 P/T // Monitor Adapter - A-B3 (B4-3) Other Parts 2 Years

60-148 P/T // Monitor Foil (B5) Other Parts 2 Years

60-185 P/T // Monitor Battery Pack (B6) (UN3480) Other Parts 2 Years

60-184 P/T // Monitor Housing Front (B7-1) Moving & Wear Part 1 Year

60-186 P/T // Monitor Housing Rear (B7-2) Moving & Wear Part 1 Year

60-187 P/T // Monitor Housing Rubber (B7-3) Moving & Wear Part 1 Year

60-181 P/T // Velcro Strap For Data Cable (B8) Moving & Wear Part 1 Year

60-008 P/T // Racing Bar - Standard (C1) Other Parts 2 Years

60-009 P/T // Handlebar Dimple Plate (C2) Other Parts 2 Years

60-010 P/T/N // Adjustment Lever Washer (C3) Moving & Wear Part 1 Year

60-220 P/T // Steel Lock Lever (C7) Moving & Wear Part 1 Year

60-221 P/T // Steel Adjustment Lever (C5) Moving & Wear Part 1 Year

60-222 P/T // Steel Lever Handle Only (C7-1) Moving & Wear Part 1 Year

60-013 P/T // Handle Bar Stem (C6) Other Parts 2 Years

60-122 P/T // XL Handlebar Stem (C6-1) Other Parts 2 Years

60-015 P/T/N // Lock Lever Grub Screw (C8) Other Parts 2 Years

60-177 P/T/N // Comfort Saddle Consumable Parts 6 Months

53-001 P/T/A/NGA/AX // Race Saddle Consumable Parts 6 Months

60-017 P/T // Saddle Clamp (D2) Moving & Wear Part 1 Year

60-018 P/T // Saddle Slider (D3) Other Parts 2 Years

60-019 P/T // Saddle Stem (D4) Other Parts 2 Years

60-123 P/T // XL Saddle Stem (D4-1) Other Parts 2 Years

60-020 P/T // Saddle Dimple Plate (D5) Other Parts 2 Years

60-010 P/T/N // Adjustment Lever Washer (C3) Moving & Wear Part 1 Year

60-021 P/T/N/A/NGA/AX // Bottom Bracket Bearing Other Parts 2 Years

60-022 P/T/N // Left Crank (F1) Moving & Wear Part 1 Year

60-023 P/T/N // Right Crank With Chainring (F2) Moving & Wear Part 1 Year

60-024 P/T/N/AX // Crank Bolt Other Parts 2 Years

60-025 P/T/N // Magnet For Chainring (F4) Other Parts 2 Years

60-026 P/T/N // Chain - 1/2x1/8x76l (F5) Moving & Wear Part 1 Year

60-027 P/T/N/Ax // Pedals E148 - Pair (F6) Moving & Wear Part 1 Year

60-028 P/T/N/Ax // Toe Cages E148 - Pair (F6-1) Consumable Parts 6 Months

52-045 P/T/N // Pedal Straps - Pair Consumable Parts 6 Months

60-029 P/T/N // Chain Tensioner Spacer (G1) Other Parts 2 Years

60-030 P/T/N // Chain Tensioner Eccentric Wheel Other Parts 2 Years

60-031 P/T/N // Chain Tensioner Circular Felt Moving & Wear Part 1 Year

60-032 P/T/N // Chain Tensioner Washer (G4) Other Parts 2 Years

60-011 P/T/N // Bolt For Chain Tensioner Other Parts 2 Years

60-135 P/T/N // Middle Axle (H1-1) Other Parts 2 Years

60-140 P/N // Large Pulley - Pro (H1-2-1) Other Parts 2 Years

60-141 T/N // Large Pulley - Trainer (H2-2-2) Other Parts 2 Years

60-149 P/T/N // M5 Bolts - Pully To Axle (H1-3) Other Parts 2 Years

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Moving & Wear Part 1 Year

60-036 P/T/N // Bearing Seat (H3) Other Parts 2 Years

60-037 P/T/N // Bolt For Fan (H4) Other Parts 2 Years

60-038 P/T/N // Washer For Fan (H5) Other Parts 2 Years

60-039 P/T/N // Reinforce Plate Bearing Cup Other Parts 2 Years

60-040 P/T/N // Bolt For Bearing Cup (H7) Other Parts 2 Years

60-041 P/T/N // Ribbed Belt (H8) Moving & Wear Part 1 Year

60-042 P/T/N // Sprocket (J1) Moving & Wear Part 1 Year

60-043 P/T/N // Sprocket Bed (J2) Moving & Wear Part 1 Year

60-044 P/T // Strain Gauge (K1) Other Parts 2 Years

60-045 P/T/N // Bolt For Reed Switch (K2) Other Parts 2 Years

60-046 P/T // Reed Switch (K3) Other Parts 2 Years

60-047 P/T // Bolt For Abs (K5) Other Parts 2 Years

60-048 P/T // Bolt For Abs - V2 (K5) Other Parts 2 Years

60-049 P/T/N/A/NGA/AX // Strain Guage Fix Plate Other Parts 2 Years
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60-050 P/T/N/A/NGA/AX // Bolt for S G Fix Plate Other Parts 2 Years

60-051 P/T/N/A/NGA/AX // Washer for SG Fix Plat Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-032 P/T/N // Chain Tensioner Washer (G4) Other Parts 2 Years

60-054 P/T/N // Touch Pad Bush (K12) Other Parts 2 Years

60-055 P/T/N // Touch Pad Circlip (K13) Other Parts 2 Years

60-056 P/T/N // Touch Pad Axle (K14) Other Parts 2 Years

60-057 P/T/N // Touch Pad Bracket (K15) Other Parts 2 Years

60-058 P/T/N/A // Bolt for Touchpad Bracket Other Parts 2 Years

60-138 P/T // Strain Gauge Cover (K17) Other Parts 2 Years

60-059 P // Pro Tension Arm Assembly (L1-A) Other Parts 2 Years

60-060 P // Pro Roller (L1-A-1) Other Parts 2 Years

60-061 T // Trainer Tension Arm Assembly (L1-B) Other Parts 2 Years

60-062 T // Trainer Roller (L1-B-1) Other Parts 2 Years

60-063 P/N // Spring - Pro Tension Arm (L2-A) Other Parts 2 Years

60-064 T/N // Spring - Trainer Tension Arm (L2) Other Parts 2 Years

60-065 P/T/N // Shoulder Bolt for Tension Arm Other Parts 2 Years

60-137 P/T/N // Front Axle (M1) Other Parts 2 Years

60-149 P/T/N // M5 Bolts - Pully to Axle (H1-3) Other Parts 2 Years

60-139 P/N // Small Pulley - Pro (M2-1) Other Parts 2 Years

60-142 T/N // Small Pulley Trainer (M2-2) Other Parts 2 Years

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Other Parts 2 Years

60-036 P/T/N // Bearing Seat (H3) Other Parts 2 Years

60-068 P/T/N // Circlip for Axle (M2) Other Parts 2 Years

60-300 P/T/N/A/NGA/AX // NSK 6000-2RS Bearing Other Parts 2 Years

60-069 P/T/N // Lock Pin 6x6x13 (N1) Other Parts 2 Years

60-070 P/T/N // Fan Wheel Set (N2) Other Parts 2 Years

60-037 P/T/N // Bolt for Fan (H4) Other Parts 2 Years

60-038 P/T/N // Washer for Fan (H5) Other Parts 2 Years

60-071 P/T // A Generator Bracket (O1-A) Other Parts 2 Years

60-152 P/T // B Generator Bracket (O1-B B) Other Parts 2 Years

60-153 P/T/N // Bolt for Generator Bracket M5x0 Other Parts 2 Years

60-154 P/T // A Generator (O3-A) Other Parts 2 Years

60-155 P/T // B Generator (O3-B B) Other Parts 2 Years

60-156 P/T // Washer for Generator Screw (O4) Other Parts 2 Years

60-072 P/T // Screw for Generator (O5) Other Parts 2 Years

60-069 P/T/N // Lock Pin 6x6x13 (N1) Other Parts 2 Years

60-073 P/T // Magnetic Flywheel (P1) Other Parts 2 Years

60-074 P/T/N // Magnet N45 (P2) Other Parts 2 Years

60-075 P/T // Aluminium Ring (P3) Other Parts 2 Years

60-076 P/T // Screws for Aluminum Ring (P4) Other Parts 2 Years

60-174 P/T // Washer for Mag flywheel (H5-1) Other Parts 2 Years

60-037 P/T/N // Bolt for Fan (H4) Other Parts 2 Years

60-213 P/T // Long Resistance Adj Thread Only Other Parts 2 Years

60-176 P/T // Resistance Adjuster & Thread (Q1) Other Parts 2 Years

60-189 P/T // 2012 Resistance Knob (Q1-1) Other Parts 2 Years

60-078 P/T/N // New Resistance Knob (Q1-2) Other Parts 2 Years

60-175 P/T // Flat Head Screw (Q6) (for Q1-1) Other Parts 2 Years

60-079 P/T/N // Nylon Nut M8X1.25 (Q2) Other Parts 2 Years

60-080 P/T/N // Bolt - Threaded Column to Frame Other Parts 2 Years

60-160 P/T/N // Washer For Q3 Other Parts 2 Years

60-074 P/T/N // Magnet N45 (P2) Other Parts 2 Years

60-082 P/T // 1-7 Resistance Sticker (Q5-2) Other Parts 6 Months

60-179 P/T/N // Front Stabilizer (R1-1M) Other Parts 2 Years

60-085 P/T/N // Nylon Nut for Stabilizer (R1-2) Other Parts 2 Years

60-191 P/T/N/A // Wheel Bolt Washer (R1-3) Other Parts 2 Years

60-086 P/T/N // Bolt for Castor Wheel Other Parts 2 Years

60-087 P/T/N // Castor Wheel (R1-5) Moving & Wear Part 1 Year

60-089 P/T/N // Stabalizer Lock Washer (R1-6) Other Parts 2 Years

60-090 P/T/N // Stabalizer Rubber Foot (R1-7) Other Parts 2 Years

60-091 P/T/N // Stabalizer Washer (R1-8) Other Parts 2 Years

60-092 P/T/N // Stabalizer Bolt (R1-9) Other Parts 2 Years

60-143 P/T/N // Stabilizer Cap Nut (R1-10) Other Parts 2 Years

60-161 P/T // 2012 Rear Stabilizer New (R2-1G) Other Parts 2 Years

60-180 P/T/N // Rear Stabilizer Matte (R2-1M) Other Parts 2 Years

60-089 P/T/N // Stabalizer Lock Washer (R1-6) Other Parts 2 Years

60-090 P/T/N // Stabalizer Rubber Foot (R1-7) Moving & Wear Part 1 Year

PRODUCT WARRANTY
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60-091 P/T/N // Stabalizer Washer (R1-8)w Other Parts 2 Years

60-092 P/T/N // Stabalizer Bolt (R1-9) Other Parts 2 Years

60-143 P/T/N // Stabilizer Cap Nut (R1-10) Other Parts 2 Years

60-097 P/T // Left Cover Matte (S1-1) Other Parts 2 Years

60-099 P/T // Right Cover Matte (S2-1) Other Parts 2 Years

60-192 P/T // Step Trough Cover (S3) Other Parts 2 Years

60-196 P/T/N // Handlebar Stem Cap (S4) Other Parts 2 Years

60-198 P/T/N // Front Rubber Rim (S6) Other Parts 2 Years

60-197 P/T/N // Saddle Stem Cap (S5) Other Parts 2 Years

60-199 P/T/N // Rear Rubber Rim (S7) Other Parts 2 Years

60-078 P/T/N // New Resistance Knob (Q1-2) Other Parts 2 Years

60-095 P/T // Turbine Cover Matte (S9-1) Other Parts 2 Years

60-218 P/T // Turbine Damper Lever Moving & Wear Part 1 Year

60-194 P/T/N // Rubber Buffer (S10) Other Parts 2 Years

60-098 P/T/N/A/AX // Short Cover Screw - 16mm Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-195 P/T/N // Stepthrough Cover Screw (S15) Other Parts 2 Years

60-193 P/T/N/A/NGA/AX // Long Cover Screw -20mm Other Parts 2 Years

60-195 P/T/N // Stepthrough Cover Screw (S15) Other Parts 2 Years

60-082 P/T // 1-7 Resistance Sticker (Q5-2) Consumable 6 Months

60-101 P/T // WB Logo Sticker (T2) Consumable 6 Months

60-200 P/T // Pro Logo Sticker (T3) Consumable 6 Months

60-201 P/T // Trainer Logo Sticker (T4) Consumable 6 Months

60-228 P/T // Universal Charger 1A Other Parts 2 Years

60-108 P/T/N // Water Bottle Cage & Bolts (U1) Other Parts 2 Years

60-114 P/T // Arm Pad Kit (Z5) Consumable 6 Months

60-102 USB 2.0 Cable 3M Other Parts 2 Years

60-223 P/T // Device Holder Other Parts 2 Years

PRODUCT WARRANTY
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60-000 P/T/N // Main Frame (A1) Frame 5 Years

60-001 P/T/N // Handlebar Stem Sleeve (A2) Other Parts 2 Years

60-002 P/T/N // Saddle Stem Sleeve Other Parts 2 Years

80-004 N // Handlebar Other Parts 2 Years

80-005 N // Handlebar Stem Other Parts 2 Years

80-006 N/AX // Tablet Bracket Other Parts 2 Years

80-007 N/AX // Top Monitor Bracket Other Parts 2 Years

80-008 N // Top Cap Other Parts 2 Years

80-011 N/AX // Front Bottom Cap Other Parts 2 Years

80-012 N/AX // Tablet Bracket Cover Other Parts 2 Years

80-013 N // Handle Stem Cable Cover Other Parts 2 Years

80-014 N/NGA/AX // HB Bracket/Cap Screw Other Parts 2 Years

80-015 N/AX // Tablet Tilt Screw Other Parts 2 Years

71-007 N/A/NGA/AX // Fork Tube Bolt M8 Other Parts 2 Years

80-018 N // HB Stopper Other Parts 2 Years

80-024 N/AX // Tablet Bracket Knob Other Parts 2 Years

80-023 N // Screw for Stopper Mount Other Parts 2 Years

90-067 N/NGA/AX // Shifter cover Door Screw Other Parts 2 Years

90-047 N/AX // Washer for Tablet Bracket Knob Other Parts 2 Years

80-046 N // D-Sub 15pin To Connector L=28cm Other Parts 2 Years

80-047 N // Spirral Cable 26AWG 147cm Other Parts 2 Years

80-083 N // Washer for Stopper Other Parts 2 Years

80-009 N // Dimple Plate Other Parts 2 Years

80-010 N // Adjustment Lever Moving & Wear Part 1 Year

80-016 N/AX // Black Tablet Screw Other Parts 2 Years

80-017 N // V Lock Lever Moving & Wear Part 1 Year

60-015 P/T/N // Lock Lever Grub Screw (C8) Other Parts 2 Years

60-010 P/T/N // Adjustment Lever Washer (C3) Moving & Wear Part 1 Year

80-019 N // HB stopper Mount Other Parts 2 Years

80-020 N // P Clip Other Parts 2 Years

71-130 N/A // Handlebar Clamp Screw M4 Other Parts 2 Years

80-022 N // Screw for Stopper Other Parts 2 Years

80-003 N/AX // Performance Touch Screen -UN3481 SN>=28006506 Monitor Monitor

60-177 P/T/N // Comfort Saddle Consumable 6 Months

80-025 N // Race Saddle Consumable 6 Months

80-026 N // Saddle Block Other Parts 2 Years

80-027 N // Saddle  Stem Other Parts 2 Years

80-028 N // Saddle Dimple Plate Other Parts 2 Years

80-010 N // Adjustment Lever Moving & Wear Part 1 Year

60-010 P/T/N // Adjustment Lever Washer (C3) Moving & Wear Part 1 Year

80-017 N // V Lock Lever Moving & Wear Part 1 Year

60-015 P/T/N // Lock Lever Grub Screw (C8) Other Parts 2 Years

60-017 P/T // Saddle Clamp (D2) Moving & Wear Part 1 Year

60-021 P/T/N/A/NGA/AX // Bottom Bracket Bearing Other Parts 2 Years

60-022 P/T/N // Left Crank (F1) Moving & Wear Part 1 Year

60-023 P/T/N // Right Crank with Chainring (F2) Moving & Wear Part 1 Year

60-024 P/T/N/AX // Crank Bolt Other Parts 2 Years

60-025 P/T/N // Magnet for Chainring (F4) Other Parts 2 Years

60-026 P/T/N // Chain - 1/2x1/8x76L (F5) Moving & Wear Part 1 Year

60-027 P/T/N/AX // Pedals E148 - Pair (F6) Moving & Wear Part 1 Year

60-028 P/T/N/AX // Toe Cages E148 - Pair (F6-1) Consumable 6 Months

52-045 P/T/N // Pedal Straps - Pair Consumable 6 Months

52-004 P/T/N // Pedals - E14 Moving & Wear Part 1 Year

60-029 P/T/N // Chain Tensioner Spacer (G1) Other Parts 2 Years

60-030 P/T/N // Chain Tensioner Eccentric Wheel Other Parts 2 Years

60-031 P/T/N // Chain Tensioner Circular Felt Moving & Wear Part 1 Year

60-032 P/T/N // Chain Tensioner Washer (G4) Other Parts 2 Years

60-011 P/T/N // Bolt for Chain Tensioner Other Parts 2 Years

60-135 P/T/N // Middle Axle (H1-1) Other Parts 2 Years

60-140 P/N // Large Pulley - Pro (H1-2-1) Other Parts 2 Years

60-141 T/N // Large Pulley - Trainer (H2-2-2) Other Parts 2 Years

60-149 P/T/N // M5 Bolts - Pully to Axle (H1-3) Other Parts 2 Years

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Other Parts 2 Years

60-036 P/T/N // Bearing Seat (H3) Other Parts 2 Years

60-037 P/T/N // Bolt for Fan (H4) Other Parts 2 Years

60-038 P/T/N // Washer for Fan (H5) Other Parts 2 Years

60-039 P/T/N // Reinforce Plate Bearing Cup Other Parts 2 Years

60-040 P/T/N // Bolt for Bearing Cup (H7) Other Parts 2 Years

PRODUCT WARRANTY
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60-041 P/T/N // Ribbed Belt (H8) Other Parts 2 Years

60-042 P/T/N // Sprocket (J1) Moving & Wear Part 1 Year

60-043 P/T/N // Sprocket Bed (J2) Moving & Wear Part 1 Year

80-030 N // Sensor Board Other Parts 2 Years

60-045 P/T/N // Bolt for Reed Switch (K2) Other Parts 2 Years

71-147 N/A/AX // Reed switch Other Parts 2 Years

60-049 P/T/N/A/NGA/AX // Strain Guage Fix Plate Other Parts 2 Years

60-050 P/T/N/A/NGA/AX // Bolt for S G Fix Plate Other Parts 2 Years

60-051 P/T/N/A/NGA/AX // Washer for SG Fix Plat Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-053 P/T // Touch Pad - White Moving & Wear Part 1 Year

60-032 P/T/N // Chain Tensioner Washer (G4) Other Parts 2 Years

60-054 P/T/N // Touch Pad Bush (K12) Other Parts 2 Years

60-055 P/T/N // Touch Pad Circlip (K13) Other Parts 2 Years

60-056 P/T/N // Touch Pad Axle (K14) Other Parts 2 Years

60-057 P/T/N // Touch Pad Bracket (K15) Other Parts 2 Years

60-058 P/T/N/A // Bolt for Touchpad Bracket Other Parts 2 Years

60-063 P/N // Spring - Pro Tension Arm (L2-A) Other Parts 2 Years

80-054 N // Tension Arm Assembly - Low Other Parts 2 Years

80-069 N // Tension Arm Assembly - High Other Parts 2 Years

60-064 -T/N // Spring - Trainer Tension Arm (L2 Other Parts 2 Years

60-065 P/T/N // Shoulder Bolt for Tension Arm Other Parts 2 Years

60-079 P/T/N // Nylon Nut M8X1.25 (Q2) Other Parts 2 Years

80-059 N // High Generator Bracket Other Parts 2 Years

80-058 N // Low Generator Bracket Other Parts 2 Years

80-033 N // Generator Other Parts 2 Years

80-034 N // Generator Screw Other Parts 2 Years

60-137 P/T/N // Front Axle (M1) Other Parts 2 Years

60-149 P/T/N // M5 Bolts - Pully to Axle (H1-3) Other Parts 2 Years

60-139 P/N // Small Pulley - Pro (M2-1) Other Parts 2 Years

60-142 T/N // Small Pulley Trainer (M2-2) Other Parts 2 Years

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Other Parts 2 Years

60-036 P/T/N // Bearing Seat (H3) Other Parts 2 Years

60-068 P/T/N // Circlip for Axle (M2) Other Parts 2 Years

60-069 P/T/N // Lock Pin 6x6x13 (N1) Other Parts 2 Years

60-070 P/T/N // Fan Wheel Set (N2) Other Parts 2 Years

60-037 P/T/N // Bolt for Fan (H4) Other Parts 2 Years

60-038 P/T/N // Washer for Fan (H5) Other Parts 2 Years

60-069 P/T/N // Lock Pin 6x6x13 (N1) Other Parts 2 Years

60-037 P/T/N // Bolt for Fan (H4) Other Parts 2 Years

60-038 P/T/N // Washer for Fan (H5) Other Parts 2 Years

80-035 N // Flywheel Other Parts 2 Years

80-037 N // Resistance Assembly Other Parts 2 Years

60-074 P/T/N // Magnet N45 (P2) Other Parts 2 Years

60-081 P/T/N // Bolt for Threaded Column (Q4) Other Parts 2 Years

60-080 P/T/N // Bolt - Threaded Column to Frame Other Parts 2 Years

60-079 P/T/N // Nylon Nut M8X1.25 (Q2) Other Parts 2 Years

60-160 P/T/N // Washer For Q3 Other Parts 2 Years

60-179 P/T/N // Front Stabilizer (R1-1M) Other Parts 2 Years

60-085 P/T/N // Nylon Nut for Stabilizer (R1-2) Other Parts 2 Years

60-191 P/T/N/A // Wheel Bolt Washer (R1-3) Other Parts 2 Years

60-086 P/T/N // Bolt for Castor Wheel Other Parts 2 Years

60-087 P/T/N // Castor Wheel (R1-5) Moving & Wear Part 1 Year

60-090 P/T/N // Stabalizer Rubber Foot (R1-7) Moving & Wear Part 1 Year

60-091 P/T/N // Stabalizer Washer (R1-8) Other Parts 2 Years

60-092 P/T/N // Stabalizer Bolt (R1-9) Other Parts 2 Years

60-143 P/T/N // Stabilizer Cap Nut (R1-10) Other Parts 2 Years

60-180 P/T/N // Rear Stabilizer Matte (R2-1M) Other Parts 2 Years

60-089 P/T/N // Stabalizer Lock Washer (R1-6) Other Parts 2 Years

60-090 P/T/N // Stabalizer Rubber Foot (R1-7) Moving & Wear Part 1 Year

60-091 P/T/N // Stabalizer Washer (R1-8) Other Parts 2 Years

60-092 P/T/N // Stabalizer Bolt (R1-9) Other Parts 2 Years

60-143 P/T/N // Stabilizer Cap Nut (R1-10) Other Parts 2 Years

80-038 N // Left Cover Other Parts 2 Years

80-039 N // Right Cover Other Parts 2 Years

80-073 N // Low Sweatproof Cover Other Parts 2 Years

60-196 P/T/N // Handlebar Stem Cap (S4) Other Parts 2 Years

60-197 P/T/N // Saddle Stem Cap (S5) Other Parts 2 Years
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60-198 P/T/N // Front Rubber Rim (S6) Other Parts 2 Years

60-199 P/T/N // Rear Rubber Rim (S7) Other Parts 2 Years

60-078 P/T/N // New Resistance Knob (Q1-2) Other Parts 2 Years

60-194 P/T/N // Rubber Buffer (S10) Other Parts 2 Years

60-098 P/T/N/A/AX // Short Cover Screw - 16mm Other Parts 2 Years

60-050 P/T/N/A/NGA/AX // Bolt for S G Fix Plate Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-051 P/T/N/A/NGA/AX // Washer for SG Fix Plat Other Parts 2 Years

60-195 P/T/N // Stepthrough Cover Screw (S15) Other Parts 2 Years

60-193 P/T/N/A/NGA/AX // Long Cover Screw -20mm Other Parts 2 Years

60-306 P/T/N // Screw for Resistance Knob Other Parts 2 Years

80-040 N // Turbine Cover Other Parts 2 Years

80-071 N // Wattbike Cover Sticker Consumable 6 Months

80-072 N // Cover Fade Sticker -3pc Set Consumable 6 Months

80-075 N // Turbine Cover Sticker Consumable 6 Months

80-076 N // TUV Cover Sticker Consumable 6 Months

80-079 N // Magnetic Sticker - Long Consumable 6 Months

80-056 N // 1-7 Resistance Sticker Consumable 6 Months

80-080 N // Fan Door Sticker Consumable 6 Months

80-088 N // Nucleus Sticker Consumable 6 Months

80-044 N // Power Board (ABB Module) Other Parts 2 Years

80-045 N // Power Board Bracket Other Parts 2 Years

60-153 P/T/N // Bolt for Generator Bracket M5x0 Other Parts 2 Years

90-087 N/NGA/AX // Screw for PCB Other Parts 2 Years

80-048 N // Pitch2.54 L= 131, 70, 85cm Other Parts 2 Years

80-049 N // Generator to Powerboard Other Parts 2 Years

80-050 N // Power Input Socket and Cable Other Parts 2 Years

80-051 N // USB Socket and Cable Other Parts 2 Years

71-149 N/A/NGA // PCBA copper pillars Other Parts 2 Years

60-108 P/T/N // Water Bottle Cage & Bolts (U1) Moving & Wear Part 1 Year

61-000 P/T // Tool Set Moving & Wear Part 1 Year

80-041 N // Electirc Mod Cap Set Other Parts 2 Years

80-014 N/NGA/AX // HB Bracket/Cap Screw Other Parts 2 Years

80-081 N // Stretch Pad - Right Moving & Wear Part 1 Year

80-082 N // Stretch Pad - Left Moving & Wear Part 1 Year

80-068 N // Sensor Board with ABB Module Other Parts 2 Years

80-077 N // Tool Set Moving & Wear Part 1 Year

80-078 N // Allen Key Set -2/2.5/3 Moving & Wear Part 1 Year

80-053 N / A // UK Power Adapter Other Parts 2 Years

80-089 N// Universal Adapter Other Parts 2 Years

80-090 N // Eco Dongle Other Parts 2 Years

80-091 N // Cable Ferrite Other Parts 2 Years

80-109 N // Saddle Clamp Other Parts 2 Years

PRODUCT WARRANTY
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71-001 A // Main Frame Frame 5 Years

71-006 A/NGA/AX // Frame Bolt Washer M8 Other Parts 2 Years

71-007 N/A/NGA/AX // Fork Tube Bolt M8 Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-209 A // 6mm Caster Wheel Moving & Wear Part 1 Year

71-009 A/NGA/AX // 8mm Caster Wheel Moving & Wear Part 1 Year

60-191 P/T/N/A // Wheel Bolt Washer (R1-3) Other Parts 2 Years

60-086 P/T/N // Bolt for Castor Wheel Other Parts 2 Years

71-002 A // Right Hand Fork Tube Moving & Wear Part 1 Year

71-003 A // Left Hand Fork Tube Moving & Wear Part 1 Year

71-215 A // Right Hand Fork Tube 8mm Hole Moving & Wear Part 1 Year

71-216 A // Left Hand Fork Tube 8mm Hole Moving & Wear Part 1 Year

71-004 A/NGA/AX // U-Shaped Stabilizer Moving & Wear Part 1 Year

71-005 A/NGA/AX // Stabilizer Foot Moving & Wear Part 1 Year

71-012 A/NGA/AX // Right Crank with Chainring Moving & Wear Part 1 Year

71-013 A/NGA/AX // Left Crank Moving & Wear Part 1 Year

71-014 A/NGA/AX // Chain Moving & Wear Part 1 Year

60-021 P/T/N/A/NGA/AX // Bottom Bracket Bearing Other Parts 2 Years

71-016 A/NGA // Crank Bolt Moving & Wear Part 1 Year

71-017 A/NGA/AX // Felt for Eccentric Wheel Moving & Wear Part 1 Year

71-018 A/NGA/AX // Eccentric Wheel Other Parts 2 Years

71-019 A/NGA/AX // Eccentric Wheel Bolt Other Parts 2 Years

71-020 A/NGA/AX // Chainring Magnet Other Parts 2 Years

71-021 A/NGA/AX // Red Crank Cap Other Parts 2 Years

60-053 P/T // Touch Pad - White Moving & Wear Part 1 Year

71-023 A // Touch Pad Bracket Other Parts 2 Years

71-024 A // Strain Guage Other Parts 2 Years

71-025 A/NGA/AX // Touch Pad Washer Other Parts 2 Years

71-026 A/NGA/AX // Touch Pad Axle Other Parts 2 Years

71-027 A/NGA/AX // Touch Pad Axle Bolt Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-051 P/T/N/A/NGA/AX // Washer for SG Fix Plat Other Parts 2 Years

60-049 P/T/N/A/NGA/AX // Strain Guage Fix Plate Other Parts 2 Years

60-058 P/T/N/A // Bolt for Touchpad Bracket Other Parts 2 Years

60-050 P/T/N/A/NGA/AX // Bolt for S G Fix Plate Other Parts 2 Years

71-033 A // Large Pulley Other Parts 2 Years

71-034 A/NGA/AX // Timing Belt Other Parts 2 Years

71-035 A // Large Pulley Axle Other Parts 2 Years

71-059 A/NGA/AX // Axle Lock Pin 6x6x9mm Other Parts 2 Years

71-056 A // Atom Bearing Seat Other Parts 2 Years

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Moving & Wear Part 1 Year

71-039 A/NGA/AX // Axle Washer M8 Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-041 A // Bearing Seat Bolt Other Parts 2 Years

71-042 A // Axle Nut M22 Other Parts 2 Years

71-043 A/NGA/AX // Sprocket Spacer Other Parts 2 Years

71-044 A/NGA/AX // Sprocket 13T Moving & Wear Part 1 Year

60-300 P/T/N/A/NGA/AX // NSK 6000-2RS Bearing Moving & Wear Part 1 Year

71-046 A/NGA/AX // Tension Pulley Circlip Other Parts 2 Years

71-047 A // Tension Pulley Bracket Other Parts 2 Years

71-048 A/NGA/AX // Tensioner Pulley Adj Screw Other Parts 2 Years

71-049 A // Tension Pulley Slider Other Parts 2 Years

71-050 A/NGA/AX // Tension Pulley Bolt Other Parts 2 Years

71-051 A/NGA/AX // Tensioner Pulley Washer M5 Other Parts 2 Years

71-052 A // Left Flywheel Other Parts 2 Years

71-053 A // Right Flywheel Other Parts 2 Years

71-054 A // Flywheel Disc Other Parts 2 Years

71-055 A // Flywheel Disc Screw M5 Other Parts 2 Years

71-058 A // Small Pulley Axle Other Parts 2 Years

71-060 A // Flywheel Small Pulley Other Parts 2 Years

71-041 A // Bearing Seat Bolt Other Parts 2 Years

71-042 A // Axle Nut M22 Other Parts 2 Years

71-063 A // Small Pulley Washer M8 Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-065 A // Axle Lock Pin 5x5x12mm Other Parts 2 Years

71-066 A // Step Motor Moving & Wear Part 1 Year

71-067 A/NGA // Step Motor Bolt M3 Other Parts 2 Years

71-068 A // Step Motor Pulley Other Parts 2 Years
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71-069 A // Step Motor Belt Other Parts 2 Years

71-070 A // Pulley Grub Srew M5 Other Parts 2 Years

71-071 A // Magnetic Set Large Pulley Other Parts 2 Years

71-072 A // Magnetic Set Pulley Circlip Other Parts 2 Years

71-073 A // Magnetic Set Bearing Other Parts 2 Years

71-074 A // Magnetic Set Spacer Other Parts 2 Years

71-041 A // Bearing Seat Bolt Other Parts 2 Years

71-076 A // Magnetic Set Bearing Seat Other Parts 2 Years

71-077 A // Magnetic Set Lock Ring Other Parts 2 Years

71-078 A // Magnetic Set Set Screw M8 Other Parts 2 Years

71-079 A // Magnetic Set Nut M8 Other Parts 2 Years

71-080 A // Magnetic Set M5 screw Other Parts 2 Years

71-081 A // Magnets Other Parts 2 Years

71-082 A // Magnet carrier Other Parts 2 Years

71-083 A // Magnetic Set Axle Nut M6 Other Parts 2 Years

71-085 A // Magnetic Set Axle Shoulder Bolt M6 Other Parts 2 Years

71-087 A // Magnetic Set Threaded Column Bolt Other Parts 2 Years

71-088 A // Magnetic Set Threaded Column Other Parts 2 Years

71-089 A // Magnetic Set Small Axle Other Parts 2 Years

71-090 A // Magnetic Set Large Axle Other Parts 2 Years

71-091 A // Magnetic Set Support Bracket Other Parts 2 Years

71-092 A // Magnetic Set Flat Washer M5 Other Parts 2 Years

71-093 A/NGA // Handlebar Stem Sleeve Other Parts 2 Years

71-094 A // Saddle Stem Sleeve - Short Other Parts 2 Years

71-095 A // Left Hand Cover Other Parts Other Parts 2 Years

71-096 A // Saddle Stem Waterproof Seal Other Parts 2 Years

60-193 P/T/N/A/NGA/AX // Long Cover Screw -20mm Other Parts 2 Years

71-098 A // Right Hand Cover Other Parts 2 Years

60-098 P/T/N/A/AX // Short Cover Screw - 16mm Other Parts 2 Years

71-101 A // Short Rubber Cover Seal Moving & Wear Part 1 Year

71-102 A // Long Rubber Cover Seal Moving & Wear Part 1 Year

71-103 A // Module Cover Other Parts 2 Years

71-105 A // Saddle Lock Lever Thread Moving & Wear Part 1 Year

71-106 A/NGA // Lock Lever Circlip Other Parts 2 Years

71-107 A // Lock Lever Handle Moving & Wear Part 1 Year

71-108 A/NGA // Lock Lever Spring Other Parts 2 Years

71-109 A/NGA // Lock Lever Cap Other Parts 2 Years

71-110 A/NGA // Lock Lever Head Screw Other Parts 2 Years

71-111 A // Handlebar Lock Lever Thread Moving & Wear Part 1 Year

71-112 A/NGA // Handlebar Other Parts 2 Years

71-113 A/NGA // Handlebar Stem Other Parts 2 Years

71-114 A/NGA // Handlebar Top Clamp Slider Other Parts 2 Years

71-115 A/NGA // Tablet Holder Grub Screw M4 Other Parts 2 Years

71-116 A/NGA // Handlebar Adj Screw M10 Moving & Wear Part 1 Year

71-117 A/NGA // Handlebar Pressing Washer Other Parts 2 Years

71-118 A/NGA // Handlebar Top Block Other Parts 2 Years

71-119 A/NGA // Handlebar For/Aft Red Slider Other Parts 2 Years

71-120 A/NGA // Handlebar For/Aft Stop Block Other Parts 2 Years

71-121 A/NGA // Handlebar Stop Block Screw Other Parts 2 Years

71-122 A/NGA // Tri Bar Extensions - Assembly Other Parts 2 Years

71-123 A/NGA // Tablet Holder Base Other Parts 2 Years

71-124 A/NGA // Tablet Holder Upper Front Other Parts 2 Years

71-125 A/NGA // Tablet Holder Upper Rear Other Parts 2 Years

71-067 A/NGA // Step Motor Bolt M3 Other Parts 2 Years

71-127 A/NGA // Tablet Holder Tube Other Parts 2 Years

71-128 A/NGA // Handlebar Bottom Clamp Slider Other Parts 2 Years

71-129 A/NGA // Handlebar Top Clamp Shoulder Other Parts 2 Years

71-130 N/A // Handlebar Clamp Screw M4 Other Parts 2 Years

71-131 A/NGA // Handlebar Stem Rear Bolt M8 Other Parts 2 Years

71-132 A/NGA // Handlebar Stem Front Bolt M8 Other Parts 2 Years

71-133 A/NGA // Bar Tape - 3 Rolls Consumable 6 Months

53-001 P/T/A/NGA/AX // Race Saddle Consumable 6 Months

71-136 A/NGA/AX // Saddle Clamp Moving & Wear Part 1 Year

71-137 A // Saddle Block Other Parts 2 Years

71-138 A/NGA // Saddle Slider Screw M8 Moving & Wear Part 1 Year

71-139 A/NGA // Saddle Slider Block Other Parts 2 Years

71-140 A // Saddle Block Screw M4 Other Parts 2 Years

71-141 A // Saddle Stem Moving & Wear Part 1 Year

PRODUCT WARRANTY
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71-142 A/NGA // Saddle Slider Other Parts 2 Years

71-198 A // Power Input Socket - V2 Other Parts 2 Years

71-144 A // USB Cable and Socket Other Parts 2 Years

71-145 A // Power Switch Moving & Wear Part 1 Year

71-146 A // UK Power Supply - 12V/2a Other Parts 2 Years

71-207 A // Top Limit Switch 550mm - WP Other Parts 2 Years

71-208 A // Bottom Limit Switch 600mm - W/P Other Parts 2 Years

71-174 A // EU Power Supply (12V/2a) Other Parts 2 Years

71-147 N/A/AX // Reed switch Other Parts 2 Years

71-148 A // Reed Switch Screw M3 Other Parts 2 Years

71-149 N/A/NGA // PCBA copper pillars Other Parts 2 Years

71-205 A/NGA // Shifter Board - W/P Right Moving & Wear Part 1 Year

71-206 A/NGA // Shifter Board W/P - Left Moving & Wear Part 1 Year

71-212 A/NGA // Power Switch - V2 Moving & Wear Part 1 Year

71-150 A // Decal - 2 x Semi Circle Other Parts 2 Years

71-151 A // Decal - 1 x Wattbike Logo Other Parts 2 Years

71-152 A // Decal - Red Line 1 x Left 1 x Right Other Parts 2 Years

71-153 A // Decal - 1 x Atom Logo Other Parts 2 Years

71-160 A // Spanner for E179 Pedal Other Parts 2 Years

71-159 A/NGA/AX // Water Bottle Cage Consumable 6 Months

71-170 A/NGA // Shifter Battery CR2032 - UN3090 Consumable 6 Months

71-203 A/NGA // Pedals E179 - 1 Pair. Moving & Wear Part 1 Year

71-204 A // Allen key Set Other Parts 2 Years

71-167 A/NGA // Arm Pads Only Consumable 6 Months

71-176 A/NGA // Tri Pad Plate Pair L/R Other Parts 2 Years

71-175 A/NGA/AX // Bolts for Bottle Cage Other Parts 2 Years

71-177 A/NGA // Tri Pad Screw Other Parts 2 Years

71-178 A/NGA // Tri Pad Plate mount - Right Other Parts 2 Years

71-179 A/NGA // Tri Pad Plate Bracket - Left Other Parts 2 Years

71-180 A/NGA // Tri Bar Middle Y Bracket Other Parts 2 Years

71-181 A/NGA // Tri Bar Y Bracket Top Other Parts 2 Years

71-182 A/NGA // Tri Bar Bracket Bottom Other Parts 2 Years

71-183 A/NGA // Tri Pad Screw 20mm - Y Bracket Other Parts 2 Years

71-184 A/NGA // Tri Pad Screw 15mm - Y Bracket Other Parts 2 Years

71-185 A/NGA // Tri Bar Arm Bracket Other Parts 2 Years

71-186 A/NGA // Tri Bar Shims - Pair Other Parts 2 Years

71-187 A/NGA // Tri Bar Wedge Other Parts 2 Years

71-188 A/NGA // Tri Bar Plugs Other Parts 2 Years

71-189 A/NGA // Tri Bar Extensions (Pair) Other Parts 2 Years

71-193 A/NGA // R/H Tri Pad Clamp Assembly. Other Parts 2 Years

71-194 A/NGA // R/H Tri Pad Plate Bracket Other Parts 2 Years

71-195 A/NGA // L/H Tri Pad Plate Bracket Other Parts 2 Years

71-191 A // Shifter Rubber Hood - Right Moving & Wear Part 1 Year

71-190 A // Shifter Rubber Hood - Left Moving & Wear Part 1 Year

71-192 A // Saddle Stem Sleeve - Long Other Parts 2 Years

71-197 A // Bracket for Magnetic Resistance Other Parts 2 Years

71-198 A // Power Input Socket - V2 Other Parts 2 Years

71-200 N/A // Universal Power Supply Only 12V2A Other Parts 2 Years

71-211 A/NGA/AX // Touch Pad Bracket - Threaded Other Parts 2 Years

71-218 A // Module Cover - V2 Other Parts 2 Years

71-219 A/NGA // L/H Tri Pad Clamp Assembly Other Parts 2 Years

PRODUCT WARRANTY
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71-250 NGA // Main Frame Frame 5 Years

71-004 A/NGA/AX // U-Shaped Stabilizer Other Parts 2 Years

71-007 N/A/NGA/AX // Fork Tube Bolt M8 Other Parts 2 Years

90-009 NGA/AX // U Shape Securing Screw Other Parts 2 Years

71-025 A/NGA/AX // Touch Pad Washer Other Parts 2 Years

71-005 A/NGA/AX // Stabilizer Foot Other Parts 2 Years

71-009 A/NGA/AX // 8mm Caster Wheel Moving & Wear Part 1 Year

60-086 P/T/N // Bolt for Castor Wheel Other Parts 2 Years

71-006 A/NGA/AX // Frame Bolt Washer M8 Other Parts 2 Years

71-238 NGA // Right Hand Fork Tube - Light Grey Other Parts 2 Years

71-239 NGA // Left Hand Fork Tube - Light Grey Other Parts 2 Years

71-240 NGA // U Shaped Stabilizer - Light Grey Other Parts 2 Years

60-021 P/T/N/A/NGA/AX // Bottom Bracket Bearing Other Parts 2 Years

71-012 A/NGA/AX // Right Crank with Chainring Moving & Wear Part 1 Year

71-013 A/NGA/AX // Left Crank Moving & Wear Part 1 Year

71-203 A/NGA // Pedals E179 - 1 Pair. Moving & Wear Part 1 Year

71-016 A/NGA // Crank Bolt Other Parts 2 Years

71-014 A/NGA/AX // Chain Moving & Wear Part 1 Year

71-020 A/NGA/AX // Chainring Magnet Other Parts 2 Years

71-021 A/NGA/AX // Red Crank Cap Other Parts 2 Years

71-268 NGA // Strain Gauge Other Parts 2 Years

71-211 A/NGA/AX // Touch Pad Bracket - Threaded Other Parts 2 Years

60-049 P/T/N/A/NGA/AX // Strain Guage Fix Plate Other Parts 2 Years

60-322 N/A/NGA/AX // Touch Pad - Black Moving & Wear Part 1 Year

71-026 A/NGA/AX // Touch Pad Axle Other Parts 2 Years

71-025 A/NGA/AX // Touch Pad Washer Other Parts 2 Years

71-027 A/NGA/AX // Touch Pad Axle Bolt Other Parts 2 Years

60-058 P/T/N/A // Bolt for Touchpad Bracket Other Parts 2 Years

60-050 P/T/N/A/NGA/AX // Bolt for S G Fix Plate Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-051 P/T/N/A/NGA/AX // Washer for SG Fix Plat Other Parts 2 Years

90-011 NGA/AX // Large Pulley Other Parts 2 Years

90-094 NGA/AX // Flywheel Sticker Other Parts 2 Years

71-044 A/NGA/AX // Sprocket 13T Other Parts 2 Years

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Other Parts 2 Years

71-039 A/NGA/AX // Axle Washer M8 Other Parts 2 Years

90-012 NGA/AX // Large Pulley Axle Other Parts 2 Years

71-043 A/NGA/AX // Sprocket Spacer Other Parts 2 Years

71-059 A/NGA/AX // Axle Lock Pin 6x6x9mm Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-034 A/NGA/AX // Timing Belt Other Parts 2 Years

71-018 A/NGA/AX // Eccentric Wheel Other Parts 2 Years

71-017 A/NGA/AX // Felt for Eccentric Wheel Moving & Wear Part 1 Year

71-019 A/NGA/AX // Eccentric Wheel Bolt Other Parts 2 Years

90-013 NGA/AX // Magnetic Flywheel Other Parts 2 Years

90-014 NGA/AX // Lock Pin for Pulley Other Parts 2 Years

90-015 NGA/AX // Small Pulley Other Parts 2 Years

90-016 NGA/AX // Bearing Bowl Bushing Other Parts 2 Years

90-017 NGA/AX // Magnetic Flywheel Axle Other Parts 2 Years

90-018 NGA/AX // Small Pulley Bushing Other Parts 2 Years

90-019 NGA/AX // Bearing for Bearing Bowl Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-039 A/NGA/AX // Axle Washer M8 Other Parts 2 Years

90-020 NGA/AX // Bearing Bowl Other Parts 2 Years

60-300 P/T/N/A/NGA/AX // NSK 6000-2RS Bearing Other Parts 2 Years

90-021 NGA/AX // Tensioner Pulley Bracket Other Parts 2 Years

71-046 A/NGA/AX // Tension Pulley Circlip Other Parts 2 Years

71-050 A/NGA/AX // Tension Pulley Bolt Other Parts 2 Years

71-051 A/NGA/AX // Tensioner Pulley Washer M5 Other Parts 2 Years

71-048 A/NGA/AX // Tensioner Pulley Adj Screw Other Parts 2 Years

90-022 NGA/AX // Electromagnet (Stator) Other Parts 2 Years

90-023 NGA/AX // Electromagnet Mount Bolt Other Parts 2 Years

90-024 NGA/AX // Bearing Bowl Mount Bolt Other Parts 2 Years

90-025 NGA/AX // R/H Rubber Seal Other Parts 2 Years

90-026 NGA/AX // L/H Rubber Seal Other Parts 2 Years

90-027 NGA/AX // Saddle Stem Rubber Seal Other Parts 2 Years

90-105 NGA/AX // Module Cover Screw Other Parts 2 Years

80-014 N/NGA/AX // HB Bracket/Cap Screw Other Parts 2 Years

71-093 A/NGA // Handlebar Stem Sleeve Other Parts 2 Years
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71-254 NGA // Saddle Stem Sleeve Other Parts 2 Years

90-032 NGA/AX // Front Rubber Gasket Moving & Wear Part 1 Year

90-033 NGA/AX // Upper Rubber Gasket Moving & Wear Part 1 Year

90-034 NGA/AX // Cover Screw Other Parts 2 Years

71-159 A/NGA/AX // Water Bottle Cage Consumable 6 Months

71-175 A/NGA/AX // Bolts for Bottle Cage Other Parts 2 Years

60-193 P/T/N/A/NGA/AX // Long Cover Screw -20mm Other Parts 2 Years

90-035 NGA/AX // Right Cover Other Parts 2 Years

90-036 NGA/AX // Left Cover Other Parts 2 Years

71-112 A/NGA // Handlebar Other Parts 2 Years

71-122 A/NGA // Tri Bar Extensions - Assembly Moving & Wear Part 1 Year

71-133 A/NGA // Bar Tape - 3 Rolls Consumable 6 Months

71-119 A/NGA // Handlebar For/Aft Red Slider Other Parts 2 Years

71-117 A/NGA // Handlebar Pressing Washer Other Parts 2 Years

71-116 A/NGA // Handlebar Adj Screw M10 Moving & Wear Part 1 Year

71-118 A/NGA // Handlebar Top Block Other Parts 2 Years

71-120 A/NGA // Handlebar For/Aft Stop Block Other Parts 2 Years

71-121 A/NGA // Handlebar Stop Block Screw Other Parts 2 Years

71-114 A/NGA // Handlebar Top Clamp Slider Other Parts 2 Years

71-128 A/NGA // Handlebar Bottom Clamp Slider Other Parts 2 Years

71-255 NGA // Handlebar Clamp Screw Other Parts 2 Years

71-115 A/NGA // Tablet Holder Grub Screw M4 Other Parts 2 Years

71-113 A/NGA // Handlebar Stem Other Parts 2 Years

71-132 A/NGA // Handlebar Stem Front Bolt M8 Other Parts 2 Years

71-131 A/NGA // Handlebar Stem Rear Bolt M8 Other Parts 2 Years

71-129 A/NGA // Handlebar Top Clamp Shoulder Other Parts 2 Years

71-205 A/NGA // Shifter Board - W/P Right Other Parts 2 Years

71-206 A/NGA // Shifter Board W/P - Left Other Parts 2 Years

71-170 A/NGA // Shifter Battery CR2032 - UN3090 Consumable 6 Months

71-123 A/NGA // Tablet Holder Base Other Parts 2 Years

71-124 A/NGA // Tablet Holder Upper Front Other Parts 2 Years

71-125 A/NGA // Tablet Holder Upper Rear Other Parts 2 Years

71-067 A/NGA // Step Motor Bolt M3 Other Parts 2 Years

71-115 A/NGA // Tablet Holder Grub Screw M4 Other Parts 2 Years

71-127 A/NGA // Tablet Holder Tube Other Parts 2 Years

53-001 P/T/A/NGA/AX // Race Saddle Consumable 6 Months

71-136 A/NGA/AX // Saddle Clamp Moving & Wear Part 1 Year

71-142 A/NGA // Saddle Slider Moving & Wear Part 1 Year

71-138 A/NGA // Saddle Slider Screw M8 Moving & Wear Part 1 Year

71-139 A/NGA // Saddle Slider Block Other Parts 2 Years

71-257 NGA // Saddle Stem Moving & Wear Part 1 Year

71-258 NGA // Saddle Block Other Parts 2 Years

90-068 NGA/AX // Shifter Mounting Screw Other Parts 2 Years

71-109 A/NGA // Lock Lever Cap Moving & Wear Part 1 Year

71-108 A/NGA // Lock Lever Spring Moving & Wear Part 1 Year

71-107 A // Lock Lever Handle Moving & Wear Part 1 Year

71-110 A/NGA // Lock Lever Head Screw Moving & Wear Part 1 Year

71-106 A/NGA // Lock Lever Circlip Moving & Wear Part 1 Year

71-259 NGA // Saddle Stem Lock Lever Thread Moving & Wear Part 1 Year

71-111 A // Handlebar Lock Lever Thread Moving & Wear Part 1 Year

71-267 NGA // Power Board Other Parts 2 Years

90-087 N/NGA/AX // Screw for PCB Other Parts 2 Years

71-149 N/A/NGA // PCBA copper pillars Other Parts 2 Years

90-067 N/NGA/AX // Shifter cover Door Screw Other Parts 2 Years

90-116 NGA/AX // Crank Angle Sensor Board V2 Other Parts 2 Years

90-083 NGA/AX // Flywheel RPM Sensor Other Parts 2 Years

90-079 NGA/AX // USB Cable Consumable 6 Months

71-212 A/NGA // Power Switch - V2 Moving & Wear Part 1 Year

90-080 NGA/AX // Crank Angle Sensor Cable Other Parts 2 Years

90-084 NGA/AX // Sensor Cable Other Parts 2 Years

71-260 NGA // Power Input Socket and Cable Other Parts 2 Years

71-261 NGA // Power to Sensor cable Other Parts 2 Years

71-262 NGA // UK Power Supply Other Parts 2 Years

90-131 NGA/AX // Flywheel RPM Sensor V2 Other Parts 2 Years

71-263 NGA // Decal - Red Line Consumable 6 Months

71-264 NGA // Decal - Wattbike Consumable 6 Months

71-265 NGA // Decal - Full Circle Consumable 6 Months

PRODUCT WARRANTY
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71-266 NGA // Decal - Atom Consumable 6 Months

71-273 NGA // Handlebar Lock Lever Thread V2 Moving & Wear Part 1 Year

71-274 NGA // Saddle Stem Lock Lever Thread V2 Moving & Wear Part 1 Year

71-275 NGA // Lock Lever Handle V2 Moving & Wear Part 1 Year

71-276 NGA // Tri Bar Clamp End Plug Other Parts 2 Years

PRODUCT WARRANTY
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90-004 AX // Frame Frame 5 Years

90-005 AX // Right Stabilizer Other Parts 2 Years

90-006 AX // Left Stabilizer Other Parts 2 Years

90-007 AX // U Shape Stablizer Stabilizer Other Parts 2 Years

71-009 A/NGA/AX // 8mm Caster Wheel Moving & Wear Part 1 Year

60-086 P/T/N // Bolt for Castor Wheel Other Parts 2 Years

71-006 A/NGA/AX // Frame Bolt Washer M8 Other Parts 2 Years

71-007 N/A/NGA/AX // Fork Tube Bolt M8 Other Parts 2 Years

90-009 NGA/AX // U Shape Securing Screw Other Parts 2 Years

71-025 A/NGA/AX // Touch Pad Washer Other Parts 2 Years

60-021 P/T/N/A/NGA/AX // Bottom Bracket Bearing Other Parts 2 Years

71-012 A/NGA/AX // Right Crank with Chainring Moving & Wear Part 1 Year

71-013 A/NGA/AX // Left Crank Moving & Wear Part 1 Year

71-203 A/NGA // Pedals E179 - 1 Pair. Moving & Wear Part 1 Year

60-024 P/T/N/AX // Crank Bolt Other Parts 2 Years

71-014 A/NGA/AX // Chain Moving & Wear Part 1 Year

71-020 A/NGA/AX // Chainring Magnet Other Parts 2 Years

71-021 A/NGA/AX // Red Crank Cap Other Parts 2 Years

90-010 AX // Strain Gauge Other Parts 2 Years

71-211 A/NGA/AX // Touch Pad Bracket - Threaded Other Parts 2 Years

60-049 P/T/N/A/NGA/AX // Strain Guage Fix Plate Other Parts 2 Years

60-322 N/A/NGA/AX // Touch Pad - Black Moving & Wear Part 1 Year

71-026 A/NGA/AX // Touch Pad Axle Other Parts 2 Years

71-025 A/NGA/AX // Touch Pad Washer Other Parts 2 Years

71-027 A/NGA/AX // Touch Pad Axle Bolt Other Parts 2 Years

60-058 P/T/N/A // Bolt for Touchpad Bracket Other Parts 2 Years

60-050 P/T/N/A/NGA/AX // Bolt for S G Fix Plate Other Parts 2 Years

60-052 P/T/N/A/NGA/AX // Nut for S G Fix Plate Other Parts 2 Years

60-051 P/T/N/A/NGA/AX // Washer for SG Fix Plat Other Parts 2 Years

90-011 NGA/AX // Large Pulley Other Parts 2 Years

71-044 A/NGA/AX // Sprocket 13T Moving & Wear Part 1 Year

60-035 P/T/N/A/NGA/AX // NSK 6904-2RS Bearing Moving & Wear Part 1 Year

71-039 A/NGA/AX // Axle Washer M8 Other Parts 2 Years

90-012 NGA/AX // Large Pulley Axle Other Parts 2 Years

71-043 A/NGA/AX // Sprocket Spacer Other Parts 2 Years

71-059 A/NGA/AX // Axle Lock Pin 6x6x9mm Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-034 A/NGA/AX // Timing Belt Other Parts 2 Years

71-018 A/NGA/AX // Eccentric Wheel Other Parts 2 Years

71-017 A/NGA/AX // Felt for Eccentric Wheel Moving & Wear Part 1 Year

71-019 A/NGA/AX // Eccentric Wheel Bolt Other Parts 2 Years

90-013 NGA/AX // Magnetic Flywheel Other Parts 2 Years

90-014 NGA/AX // Lock Pin for Pulley Other Parts 2 Years

90-015 NGA/AX // Small Pulley Other Parts 2 Years

90-016 NGA/AX // Bearing Bowl Bushing Other Parts 2 Years

90-017 NGA/AX // Magnetic Flywheel Axle Other Parts 2 Years

90-018 NGA/AX // Small Pulley Bushing Other Parts 2 Years

90-019 NGA/AX // Bearing for Bearing Bowl Other Parts 2 Years

71-008 A/NGA/AX // Axle/Stabalizer Bolt M8 Other Parts 2 Years

71-039 A/NGA/AX // Axle Washer M8 Other Parts 2 Years

90-020 NGA/AX // Bearing Bowl Other Parts 2 Years

60-300 P/T/N/A/NGA/AX // NSK 6000-2RS Bearing Moving & Wear Part 1 Year

90-021 NGA/AX // Tensioner Pulley Bracket Other Parts 2 Years

71-046 A/NGA/AX // Tension Pulley Circlip Other Parts 2 Years

71-050 A/NGA/AX // Tension Pulley Bolt Other Parts 2 Years

71-051 A/NGA/AX // Tensioner Pulley Washer M5 Other Parts 2 Years

71-048 A/NGA/AX // Tensioner Pulley Adj Screw Other Parts 2 Years

90-022 NGA/AX // Electromagnet (Stator) Other Parts 2 Years

90-023 NGA/AX // Electromagnet Mount Bolt Other Parts 2 Years

90-024 NGA/AX // Bearing Bowl Mount Bolt Other Parts 2 Years

90-025 NGA/AX // R/H Rubber Seal Other Parts 2 Years

90-026 NGA/AX // L/H Rubber Seal Other Parts 2 Years

90-027 NGA/AX // Saddle Stem Rubber Seal Other Parts 2 Years

90-028 NGA/AX // Module Cover Other Parts 2 Years

80-014 N/NGA/AX // HB Bracket/Cap Screw Other Parts 2 Years

90-029 AX // Saddle Stem Sleeve Other Parts 2 Years

90-030 AX // Handlebar Stem sleeve Other Parts 2 Years

90-031 AX // Top Tube Protector Consumable 6 Months

90-032 NGA/AX // Front Rubber Gasket Moving & Wear Part 1 Year
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90-033 NGA/AX // Upper Rubber Gasket Moving & Wear Part 1 Year

90-034 NGA/AX // Cover Screw Other Parts 2 Years

60-193 P/T/N/A/NGA/AX // Long Cover Screw -20mm Other Parts 2 Years

71-159 A/NGA/AX // Water Bottle Cage Consumable 6 Months

71-175 A/NGA/AX // Bolts for Bottle Cage Other Parts 2 Years

90-035 NGA/AX // Right Cover Other Parts 2 Years

90-036 NGA/AX // Left Cover Other Parts 2 Years

90-037 AX // Rubber Stabalizer Protector Consumable 6 Months

90-098 AX // Decal X Logo - PAIR (LH & RH) Consumable 6 Months

90-099 AX // Decal Circle -Full Consumable 6 Months

90-132 AX // Decal AtomX Logo Consumable 6 Months

90-101 AX // Decal Wattbike Logo Consumable 6 Months

80-003 N/AX // Performance Touch Screen -UN3481 SN>=28006506 Monitor Monitor

80-007 N/AX // Top Monitor Bracket Other Parts 2 Years

80-006 N/AX // Tablet Bracket Other Parts 2 Years

80-015 N/AX // Tablet Tilt Screw Other Parts 2 Years

80-024 N/AX // Tablet Bracket Knob Other Parts 2 Years

90-038 AX // Handlebar with Slider Other Parts 2 Years

90-039 AX // Handlebar Stem Other Parts 2 Years

90-040 AX // Handlebar Tooth Plate Other Parts 2 Years

90-041 AX // Tooth Plate Screw Other Parts 2 Years

90-042 AX // HB Stem Front End Cap Other Parts 2 Years

90-043 AX // Stem Rear End Cap Other Parts 2 Years

90-044 AX // Slider End Cap Other Parts 2 Years

90-045 AX // Screw for End Cap Other Parts 2 Years

90-046 AX // Horizontal Adjustmet Lever Moving & Wear Part 1 Year

80-011 N/AX // Front Bottom Cap Other Parts 2 Years

80-012 N/AX // Tablet Bracket Cover Other Parts 2 Years

80-014 N/NGA/AX // HB Bracket/Cap Screw Other Parts 2 Years

80-016 N/AX // Black Tablet Screw Other Parts 2 Years

90-047 N/AX // Washer for Tablet Bracket Knob Other Parts 2 Years

90-048 AX // Stem Stopper Other Parts 2 Years

90-049 AX // Screw for Stem Stopper Other Parts 2 Years

90-050 AX // Handle Stem Rear End Cap Other Parts 2 Years

53-001 P/T/A/NGA/AX // Race Saddle Consumable 6 Months

90-052 AX // Saddle Stem Front End Cap Other Parts 2 Years

90-053 AX // Saddle Stem Other Parts 2 Years

90-054 AX // Saddle Slider Other Parts 2 Years

90-055 AX // Saddle Slider Front End Cap Other Parts 2 Years

90-056 AX // Adjustment Lever Spring Other Parts 2 Years

90-057 AX // Adjustment Lever Block Other Parts 2 Years

90-058 AX // Saddle Stem Tooth Plate Other Parts 2 Years

90-059 AX // Retaining Screw for Stem Other Parts 2 Years

90-060 AX // Lock Lever Cap Other Parts 2 Years

90-061 AX // Lock lever Screw Other Parts 2 Years

71-136 A/NGA/AX // Saddle Clamp Moving & Wear Part 1 Year

90-129 AX //  XL Saddle Stem Other Parts 2 Years

90-062 AX // Lock Lever Handle Moving & Wear Part 1 Year

90-063 AX // Lock Lever Handle Cover Other Parts 2 Years

90-064 AX // Screw for Lock Lever Handle Cover Moving & Wear Part 1 Year

90-065 AX // Screw for lock lever Handle Moving & Wear Part 1 Year

90-066 AX // Shifter and Rubber Cover Moving & Wear Part 1 Year

90-067 N/NGA/AX // Shifter cover Door Screw Other Parts 2 Years

90-068 NGA/AX // Shifter Mounting Screw Other Parts 2 Years

90-069 AX // L/H Shifter Cable Other Parts 2 Years

90-070 AX // R/H Shifter Cable Other Parts 2 Years

90-071 AX // Shifter Button Cable Other Parts 2 Years

90-072 AX // Shifter Button Other Parts 2 Years

90-073 AX // Shifter Motor Other Parts 2 Years

90-074 AX // Screw for Shifter Motor Other Parts 2 Years

90-075 AX // B Cable (3 Pin) Other Parts 2 Years

90-076 AX // A Cable Other Parts 2 Years

90-079 NGA/AX // USB Cable Consumable 6 Months

90-080 NGA/AX // Crank Angle Sensor Cable Other Parts 2 Years

90-116 NGA/AX // Crank Angle Sensor Board V2 Other Parts 2 Years

90-082 AX // UK Power adapter 12V 7A 3.5M Other Parts 2 Years

90-083 NGA/AX // Flywheel RPM Sensor Other Parts 2 Years

90-084 NGA/AX // Sensor Cable Other Parts 2 Years

PRODUCT WARRANTY
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90-085 AX // B Cable U-Clip Other Parts 2 Years

90-086 AX // Internal Guide for B Cable Other Parts 2 Years

60-098 P/T/N/A/AX // Short Cover Screw - 16mm Other Parts 2 Years

90-087 N/NGA/AX // Screw for PCB Other Parts 2 Years

90-088 AX // Crank Angle sensor mount plate Other Parts 2 Years

90-089 AX // Crank Angle sensor Mount Bracket Other Parts 2 Years

90-090 AX // Tool Kit Other Parts 2 Years

90-013 NGA/AX // Magnetic Flywheel Other Parts 2 Years

90-114 AX // V2 UK Power adapter 12V 7A 3.75M Other Parts 2 Years

90-115 AX // Micro USB Cable for PTS - 2.0m Other Parts 2 Years

90-131 NGA/AX // Flywheel RPM Sensor V2 Other Parts 2 Years

90-126 AX // Ferrite A - Strain Gauge - 7mm Other Parts 2 Years

90-127 AX // Ferrite B - SPI Cable - 10mm Other Parts 2 Years

PRODUCT WARRANTY


